



Appendix B. Test setup photos

Radiated	AC conducted
	
	
	<p style="text-align: center;">Blank</p>

The end of test report.

This report shall not be reproduced except in full, without the written approval of KES Co., Ltd.
 The results shown in this test report refer only to the sample(s) tested unless otherwise stated.